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DRAWING MADE IN THIRD ANGLE PROJECTION ! <UT1518>DEPT2230>ANPO7567>U, MINI -APPL

PART FIRST TERMINAL NAME. CRIMPING DATA -1 LEADMAKER MECH POST FEED
REV @ MACH INE RAM
hi%:gg: -1 1K u::f-zoo-i ﬁ/ REF) ¢ SEAVINEE ) cremoe i— /8\] soisi ||PAD LTR| CRIMP HEIGHT | WIRE Si2t e TR PR C
E650 -3 | BENCH MODEL 6 | MECH PRE FEED M
466368 2 | « 565435-5 A__| 083 2.002 @ 18 @
AEEEE 5 ¢ 3=4500=7 o S83269 5 =7 s 003 = REF |REF|REF| - | B 22594-8 NUT, HEX (1/2-20) 70 | @
7 S83622 : : REF | REF | REF | =~ 8 240628-1 PLATE, ADJUSTMENT 89 | N
¢ . 054 .00 (22 20 REF [REF [REF | - | 8 240626-1 SHAFT, PIVOT 68
. D 048 +.002 (2) 22 REF |[REF[REF | - | B 240633-1 BUSHING 67 }
SUARD CRINP 5178 TYPE AANGE REF |REF [REF| - | A 455680- ] LEVER, INTERMEDIATE 66
BRKT (REF) A TRE 580 = 339t 18 REF | REF | REF | - B 240628-1 BLOCK, P1VOT 5 | D
- - - REF|REF [REF| - | A 240632-2 SCREW, ADJ FEED ROD 64
AMP-C~-LECTRIC K TERM GUARD | AMP-0-LECTRIC G TERM GUARD INSUL . TOOA s} E?g g?g ::;(‘ REF | REF | REF | = g 240659-3 PIN, CAM ROLLER 63
FEED APPL [NST  [SET UP GAGE [LAYOUT REF|REF|REF| - | B 240658-1 ROLLER, CAM 62
g | . 400 408-8040 458637-1 | 467 REF [REF 'REF| - | B 454398-2 ROD, FEED 51
38 TERM APPL SPEC - WIRE STRIP LENGTH - REF REF|REF| - | A 454178-1 GUIDE, FEED RCO 60
Eii 2]l 27 -T]¢ 2-354779-7 PIN, WIRE DISC (.3125)D | 129 1 |[REF|{REF| - | ¢C 454220~ CAP, RAM 59
g5 2| 27 -Tc¢ 1-354779-3 PIN, WIRE DISC (.3055)C | 128 REF|REF|REF[ - | D 454485-1 HOUSING 58
85 2l 2] -1T¢ 354779-6 PIN, WIRE DISC (.3020)8 |127 57
Eag 2 2] -T¢ 9-354776-4 PIN, WIRE DISC (.2965)A | 126 1 1 1 -8 6805421 PAWL, FEED 56
SEE 1 1 - | A 986850-1 WASHER, FLAT PRECISION | 125 REF |REF [REF| - | B 240624~ PIN, FEED FINGER 55
wf REF | REF| - A 21045-3 RING,RET “CT(®.1B7)FD FING PIN| 124 REF | REF | REF | - 8 689143941 SPRING, FEED FINGER 54 —
=3 123 REF |REF|REF| - | B 69054 1-1 HOLDER, FEED FINGER 53
it REF |REF| - | A 5-21028-1 PIN,SLT SPR(#.125x.50)A0J ROD | 122 REF |REF[REF| - | A 455679-1 LEVER, TERMINAL FEED ARM | 52
gu T i A 4-21028-0 PIN,SLT SPR(#.093x. 75157 GOE PL | 121 1| 1 1| - | A 811242-2 BUMPER, HOLDDOWN 5
‘°§ REF | REF A 1-21030-1 PIN, DOWEL (@. 187x.S50)LEVER | 120 ] 1T -Ta 6307531 SPACER, TONKER 50
£ REF | REF A 1-21030-6 PIN,DOWEL (@, 187x1,25)HOUSING | 118 ] - - - B 6306026 CAM, PRE-FEED 1 5/8 ST 49
§§.§_ 118 11 | -1 -8 690602-5 CAM, PRE-FEED 1 1/8 ST 1 48
§23 2 | 1 A 21024-5 WASHER, LOCK(#10)ADJ BLOCK | 117 - -1 - B 690501-4 CAM, POST-FEED 1 5/8 ST | 47
§;§ REF | REF A 21024-5 WASHER, LOCK (#10)ADJ PLATE | 116 1 1 1 - B 4594561 APP_ICATOR, BASIC (SUBASSY) | 46
REF | REF A 21024-5 WASHER, LOCK (#10) FEED GDE ROD | 115 i 1 1 - [ A §301971-1 PLUG, NYLON 45
2 2 A 21024-2 WASHER, LOCK (#4) FRONT STP GUIDE| 114 1 1 ! - C 455673-1 RAM 44
113 1 ] 1 - | A 639C125-1 WASHER, LAMINATED 43
112 1 7 ! -] A 639C124-1 WASHER, RAM 42
4 | 4 A 21024-4 WASHER, LOCK (#8) STRIPPER | 111 1 1 1 - | A 7-21002-9 BOLT, CRIMPER(5/16x1.00)| 41
REF [ REF A 21899-4 WASHER, FLAT (#5/16) SCREW ADJ] 110 1 7 1 - | A 23241-5 BALL, STEEL 40
1 | REF A 21899-2 WASHER, FLAT (NO. 10JLUB ASSY | 109 ! 7 1 - | A 6901701 SPRING, COMPRESSION 39
1 1 A 21018-5 NUT, HEX (NO. 6 HOLDDOWN 108 ! 1 1 -] ¢ 690142-3 DISC, INSULATION 38 |
REF | REF A 21018-5 NUT, HEX (6-32) FEED ADJ 107 1 1 1 - | D 354777-1 WIRE DISC, PLASTIC 37
106 1 1 ! - | A 22480-5 WASHER, SPRING 36
105 1 1 1 - | B 59021 2-1 POST, RAM 35
1 - A 9820311 PIN, CLEVIS 104 1 1 1 - | 8 £94074-4 SUPPORT, TERMINAL 34
! ] A 21009-2 SCR,SKT SET(1/4-20x.25 LW)RAM | 103 REF | REF | REF | ~ 9, 455675-1 PLATE, BASE 33
2 | 2 A 21017-2 SCR, DRI VE (#2x. 19) D PLATE| 102 1 1 1 - ] A 690432-3 SCREW, ADJUSTMENT 32
REF | REF A 6-23715~-5 SCR, PAN HD (6-32x1.50FEED ADJ | 101 n
! 1 g 461264-1 PLATE, IDENTIFICATION 100 REF|REF [REF| - | B 4556891 BLOCK, STRIP GUIDE ADJ | 30
2 | 2 A 3-21002-0 SCR, BHC (10-32x.88)DRAG | 98 1 1 T | -1¢ 4556713 PLATE, STRIP GUIDE 29
1 ] A 22733-8 SCR, BHC (8-32x. 38 LW)ANVIL] S8 28
REF | REF A 2-21002-9 SCR, BHC (10-32x. 7S) CAP g7 2 2 2] -1 A 1-22284-0 SPRING, DRAG 27
REF | REF A 2-22733-8 SCR, BHC (1/4-20x.62) HOUSING | 95 i 1 1 - | B 690546-1 LEVER, DRAG RELEASE 26
REF | REF A 2-21002-7 SCR, BHC (10-32x.50)56 ADJ BLOCK! 95 1 1 1 - B 240792-1 ORAG, TERMINAL 25
E & A 2-21002-2 SCR, BHC (B-~32x.50) SHEAR | 94 1 1 1 - D 1-690504-8 GUIDE, STRIP (REAR) 24
93 1 7 1 - [ A 630438-1 GUIDE, STRIP (FRONT) 23
g2 - =T - | 8 £90472-2 STRIPPER 22
1 1 1-21002-7 SCR, BHC (6-32x. 38) CAM g1 REF |[REF|REF| - | A 4-22284-9 SPRING, FEED RETURN 21
g0 1 1 -1 - 1A 679218-1 STRIPPER WIRE STCOP ASSY | 20
1 - 7-21000-9 SCR, SHC (4-40x. 19) STRIPPER| 89 1 1 - -8 4589451 STRIPPER 19
88 18
87 17
1 1 A 2-22603-0 SCR, HEX MO (8-32x.31)FEED FINGER | 86 1 1 ] - [ B E91667-1 GUARD, CHIP (FRONT) 16
P l A 1-21000-3 SCR, SHC (4-40x.25)F 5T GUIDE | 85 15
3 3 A 2-21000-7 SCR, SHC (8-32x. 50) STRIPPER B4 14
REF | REF A 3-21000~7 SCR, SHC (10-32x. 7S) FEED ROD GD | B3 13
REF | REF A 3-21000-5 SCR, SHC (10-32x.B2)FO ADJ 8LK | 82 ] 1 1 - A S-22280-0 SPRING, SHEAR 12
3. 2 [ A 3-21000-4 SCR, SHC (10-32x. 38)SG ADJ 6L , 8! 1 ! ! -1 8 ES0461 -1 STOP, SHEAR 11
38 REF | REF A 3-21000-4 SCR, SHC (10-32x, 38)PIVOT &.% | B8O 1 1 i - |c 6904551 HOLDER, SHEAR (FRONT) 10 b—
£E REF| - B 4557491 GUARD, WINDOW 79 1 1 i - | C 4542761 SHEAR, FLOAT (FRONT) g
E - | - B 679532-1 INSERT, GUARD 78 % 1 1 1 - [ C 464158-3 ANVIL 8
!gé * Traodemark of AMP Incorporated : RfF g l;":ggés‘:‘o #ggﬁfcg}'g?h‘gssy ;g ;
Ssﬁ POST TEEZ e 578 STROKE| FRE e, (8 STROE | /8 STROKE | /N RECOMMENDED SPARE PARTS. IR C 45568863 SPACER, SIZING TOOL 75 RN 1-455889-4 | DEPRESSOR, SHEAR (FRONTI| 5
u-ig Q ‘“ Q l" _ /2 GREASE LIGHTLY L A 690603-1 SPRING, ASSIST 74 111 -T18 238011-2 SPACER, BLOCK CRIMPER 4
E“ (REF) Lo | N REF | | ' 1 1 1 A 23030-1 SCR, SHC (6-32x.25 SL) INS DISC | 73 AN 1 1§ - | C 852075-1 CRIMPER, INSULATION 3
Egg A GUARD MUST BE IN PLACE WHEN OPERATING REF | REF | REF A 458709-1 WASHER, SPECIAL 72 1 1 1 - ¢ 455888~ 1 SPACER, CRIMPER 2
"o @ @ APPLICATOR IN AMP-O-LECTRIC MACHINE. REF |REF [REF| - | A 690517~1 SPACER 71 N 1 1 { -] ¢ 1-456405-2 CRIMPER, WIRE 1
ggE ROTATER 189" ROTATED 180" ROTATED 180" | /4\ LUBRICATE DAILY USING NO. 20 MACHINE oIL. . | =3 | -2 -1 um &% PART Na DESCRIPTION ‘Ne -3 -2 (-1 un| 8B PART NO DESCAIPTION e )
- ! ' ) - “— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) o REVISION OF EACM ASSY NO C(WMEN BLANK, USE OWG REVIS]ON)
E;! T TERMINATING UNIT K TERMINATING UNIT G TERMINATING UN!T I 5. ITEMS WITH QTY OF REF SPECIFIED C(CEXCEPT QTY REOD PER ASSY PARTS LIST QTY REQD PER ASSY ] PARTS L 15T
-mg | ITEMS 78 AND 79) ARE USED ON ITEM 48. DIMENSIONS [N INCHES. [MATL - HT TR - FIN -
!.-! w | A 00 NOT SCALE PAINT, -
555 b — | LUBRICATION REQUIRED FOR THIS TERMINAL. OTHERU 1 SE SHecT R IED! U7 [T =T
EH | /2\ 110 MAX INSULATION CRIMP HEIGHT. 3 PLC DEC =- o TR T T AR T s see
2§ [Too 3 s e s C.ERISNAN £.KOOTTE
EE; o S erwe, 7 L. SIDE FEED HOM APPLICATOR[MINT appL
13; |65 LEADmacen DENCH MACHINE STFLTTAT REvTeTon R o Toane | St el 8% |- | D | 466368 1 |k
A 3908 AEV -4
8 o 31 JAN T9M | 08:10.36 AMPO7567 > | 5 5 hnd 4 3 2 | !
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